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CERTIFICADO DE PRUEBAS EN FABRICA

MNumber/Numaero

07016591

Page / Pagina:

1/5

Date/Dia: 24/04/2007
T Creme PLESA ANAHUAC Y CIAS, S.A. DE C.V. s Groe Cusiomer s Helerence | Referencs del ciiente § Confirmasitn de Venls
Manulacire Process . Procesc de fabricacion. Proguct T W Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADCO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Swnger or Specfication / Mormas © especificaciones Sieel Grade [ Grado de acero Erds / Exvermos. PLAIN END
API S5L/ASTM A106/ASME SA106/ASTM A53 B/X42 PSL1 LISO CORTE RECTO
Dimersions / Dirensiones. Lengtt / Longiud 140 Pcs \HuN Noming! Weignt / Pesc Nominal
33.40 X 3.40 MM 6.00 / 6.50 MTS 2.52 RG/M
1.32 X 0.133 INCH 19.70 / 21.30 FT 1.68 LB/FT
{ TENSILE TEST / ENSAYOS DE TENSION . |
Specimen candition Specimen dimensions Test Y. 5. U.T.8. ¥.2.
Condicidn ge ia probeta Dimensicnes de lz _u.\o.mEm temp Unit / Unidad ! Eiongation
Sampe Nl Ls Type Size Temp KG/Mm2 KG/MM2 uTeE Alargamiente
Muestra N* Tieo Qn Tamahic o
frn BNSEYG Reguired/Requernido Reaguired / Requerido Required % in 2 inches

Thin. Thiin: Mir: %

Thax: Thiax:

LMin: LMin: folax Qb

" L Max Lax: o

20052 576198 B Rec 33.40 x 3.40 RT 41.45 i154.14 .40.77 45.30
20052 576379) B Rec 33.40 x 3.40 RT 37.83 53 .92 a.70 43.70
20052 [576380} B Rec 33.40 x 3.40 RT 37.64 53.96 0.70 44 .30
20052 (576381} B Rec 33.40 x 3.40 RT 37.38 53.65 0.70 43.40
20052 576382} B Rec 33.40 x 3.40 RT 40.23 54.24 0.74 48.90
20052 576389} B Rec 33.40 x 3.40 RT 34.47 54.68 0.63 47.20
20052 |576400f B Rec 33.40 x 3.40 RT 37.62 5371 0.70 44.40

L5 Lozebon of the sampie / Localizacicn d2 i2 mu
Rou: Round bar specimen / Cilindrica

T: Transverse / Transversal

Max: Maximum [ Maximo

LMax: Longitudinal Maximum / Méxime Longitudinal

a: Body f Cugipe

T.5.; Tubular Strip  Segmento Tubular

RT: Room Temperature / Temperatura Ambiente
Obt: Obtained / Obtenido

TMin: Transverse Minimum / Transversal

Ori: Orientation / Orientacién

EUL: Extension Under Load Method

Y.5.: Yield strength { Fluencia

TMax: Transverse Maximum / Maximao Transversal

Str: Strip specimen [ Rectanaular

L: Longitudinal { Longitudinal

UTS: Ultimate tensile strength / Resistencia

LMin: Logitudinal Mini / Minime Longitudinal
Min: Mini
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PLESA ANAHUAC Y CIAS, S.A. DE C.V. Cusiomer's Orcer ! Cliente Oraen - kem N 2r's Aeference /. Refercnc 2 del cliene anlagtare: s Works Order N° [/ Confirmatién ge Venta
098576/03
iz Product Tyee / Tioo de predugio. Sudace f Superficie.
. SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standargd or Speciticetion / Normas o especificaciones. . Sreel Grage ¢ Gracco de acero Ends / Exremes. PLATIN END
API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones Lengin J Longid Quantity { Canudac. 140 Pcs/pz Nominal Weight / Pese Nomina
33.40 X 3.40 MM 6.00 / 6.50 MTS 2.52 RG/M
1.32 X 0.133 INCH 19.70 / 21.30 FT o ) 1.68 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial . | . . _
Externall Externa .
Heat M Samole Unit Unicad: BHN
Colada N° | Muestra N° Ls JReg. Mim: Reg. Max:
Result /Resultado
20052 576198 B 132
20052 576379 B 136
20052 576380 B 134
20052 |576381 B 134
20052 |576382 B 134
20052 576399 B 135
20052 576400 B 135
Ls: Location of z._.m .mma._n_o; Localizacion de 1a muestra Crg: Body f nqoao. R/ Upset/ Recalgue Req: Required / Requerido _
Min: Minimum / Minimo Max: Maximum / Maximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N Sample:N® Bend Test e . aEL e 2 = R
LColada N° f Ensays ge Curvaso
20052 §576158 |GOOD/BUENO
20052 576379 GOOD/BUENO
20052 576380 GOOD/BUENO
This ic ta certify thal the Arod.cts esCribes Rere in were f actred. sampled. tested, andior inSpected o Ccomance witn the soeciiication relarenced and meets the requitements in ail espects. This cendcate & SSusd Ty @ COMpUlerized Systam and it is valid with electronic sigratuse. On the argnal centficate the frade-mark green colored
i 5 contormity to tne Qriginal one, feng ugon nimse: the responsit use Ary Elieanon angr ‘asdicaton wil be subjeced 1o the taw.
N 05y rEpRCE ORACOS Oe ZEulrde On i@ Bspecificanion te referenciz y SENSIECE|0S COMTESANNEIRMTES fet cado ce eTie MEGiANe un SIslema computar =5 VEII0 CON 177TE SIREIron-Ca
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omer s Reference 1 Referencz gel cliente Manufactirer's Worss Order N° 7 G

098576/03

Surfzce / Sunedice

Customer s Order

Cusiomer/Clere . PLESA ANAHUAC Y CIAS, S.A. DE C.V.

macior oe Venta

P

. Manufaciure Process /| Proceso de fatricacion cduct Type ! Tipe de producic.

SEAMLESS HOT ROLLED LINE PIPE SEARMLESS

VARNISHED
LAMINADOC EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Engs / Exveros. PLAIN END

Srangarg or Speclication 7 Normasoe

nes

API S5L/ASTM Al106/ASME SAL06/ASTM AS53

Steel Grage / Graco de acero.

B/X42 PSL1 LISC CORTE RECTO
Dimensions { Dimensigres. Lengtn § Longing C 140 Pcs/pz Nominal Weight / Pess Nominal
33.40 X 3.40 MM 6.00 /

6.50 MTS . o . |2.s52 Ra/M
1.32 X 0.133 INCH 19.70 / 21.30 FT :

1.68 LB/FT
TAMSA QUALITY DEPARTMENT SIGNATURE

Quality System Certified
N* 170850

are in were manydectured, samoled. tested. anclor inspected In acconga

~ge with the speciication referencec ang meers The recurements in 2l n

s This cendicate 5 issued by & computernzec system and 1 is vali with
‘wate woud release & cooy of it T Must altest s contarmity 1o ine origingl one. 1gking upen A

tromie sigratute. On the angi~a: ce e the trade-mark green colored

ar any urlawtyl or not aflowed vse. Any alteranon aneor Tristication wil De subjected o the law.
Thigcedificate /s nat 2 fecaration of o may it be uses 25 a deciaratan of angin.

Este cocumameo ¢ ECI0S anyi fueran manufactyranos, probades v inspeccionados de Bcuent con 2 especticacon ce relerencia y SN ACE 105 Coreshnaieies rBgL penios. Esie centificado o erte

Teng

ediznteun sisiema computanizaln y es wakdo con firma eectromes. . En el certficado original ef logating

& DICA 77T o4 0

Cusocwer aterzoion yiotalsificacion serg seiee @ @ ey

£r cast e gue e poseedor defcentificado entregue Unadotoconia del mismo, debera garantizs: 2 conformidad con e origingl y se hace resoonsable por cualguier Uso eos! o incetide

Estecentlicato no 85, 7 pulte SB° JSE00. COME UNE CeCiEastn de arigen.




